DID YOU

CartPros directs you to the right part using the part
-‘( "“”i: Y numbers from this manual. Enter the part number into GET STARTED
(AL LS A | our search box and it will find the part you are looking for.

e https://CartPros.com/f.html

A Textron Company

SER_VICE PARTS
MANUAL

— =

f LU AR

ISSUE DATE:

JUNE 2006




DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

SERVICE PARTS MANUAL

ELECTRIC POWERED THREE WHEEL
SERVICE VEHICLE

INDUSTRIAL 835"

STARTING MODEL YEAR: 2007

E-Z-GO Division of Textron Inc., reserves the right to make design changes without obligation to make these changes on units previously sold and the informa-
tion contained in this manual is subject to change without notice.

E-Z-GO Division of Textron Inc., is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part

K N O w-, numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual "::JCARTPROS
Y0



DID YOU CartPros directs you to the right part using the part GET STARTED

quGij numbers from this manual. Enter the part number into ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it willind the part you are looking for. HERE
SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e e e e e e -v
ILLUSTRATED PARTS BREAKDOWN . . . ..ottt e et e e e e e e e e e e -ix
BATTERY CHARGER . . . ..ot e e e A-1
BODY & DECALS . ..ottt e e e e e e B-1
BRAKE PEDAL & LINKAGE . . . ..ottt et e e e e e e e e e e e e C-1
DIFFERENTIAL . . oo oottt e D-1

EE COMPONENT S . . .ttt ettt et e e e e e e e e e e e e e e e E-1
ELECTRICAL COMPONENTS . ... ettt e e e e e F-1
FORK, HUB & HANDLEBARS. . . . ..\ttt e e e e e e e e e e G-1
FRONT & REARWHEELS - TIRES . ...\ttt et e e e e e e e e e e H-1
MOTOR . . ettt ettt et e e e e e J-1
SEATING . . .ottt K-1
SPEED CONTROL PEDAL . . . .o oottt et et e e e e e e e e e e L-1
STEERING WHEEL ACCESSORY . . ...ttt ittt e e e e e e e e M-1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

Notes:

—>» https://CartPros.com/f.html

Page iv Service Parts Manual ﬂ CARTPROS
“©O¥0 '



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

—>» https://CartPros.com/f.html

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN
® Determine the function and application of the part required. Turn to the TABLE OF CONTENTS and select the
most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;Q‘CARTPROS
O¥0



DID YOU CartPros directs you to the right part using the part

KN°w~, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

VEHICLE IDENTIFICATION

THESE IDENTIFICATION NUMBERS MUST APPEAR The vehicle serial number is stamped on top of the frame
ON ALL CORRESPONDENCE CONCERNING THE  adjacent to the Battery Compartment.
VEHICLE.

VEHICLE MODEL NUMBER/

MODEL YEAR & SERIAL NUMBER

The vehicle model number decal is located on upper left
portion of kick panel. The complete (10) ten digit number
is required to identify certain parts.

Vehicle Serial Number on the Frame Adjacent to
the Battery Compartment

Model Number, Model Year and
Serial Number on Decal

Service Parts Manual ';OGLOCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

—>» https://CartPros.com/f.html

Notes:

Page -vii Service Parts Manual L CARTPROS
) '



DID YOU CartPros directs you to the right part using the pan
KNOW? e rs::;n de:nlrldEl; pth1 o art n ulmbk i G“:::'E"ED—)— https://CartPros.com/f.html

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual 'OQSCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER

1 - INCLUDES ITEMS 2-16
6 - INCLUDES ITEMS 7-16

Page A- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

BATTERY CHARGER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 892860 LESTER MODEL 16940, 25 AMP, 115 VAC, 60 HZ (INCLUDES ITEMS 2-16)

2 800017 SCREW, 1/4-20 X 1" LGi...tei ettt 4
3 308090 WASHER, 174" e 4
4 306396 LOCK WASHER, 1/4" ... 4
5 306375 NUT, 174220 ..o e 4
6 892860 CHARGER, COMPLETE, MODEL 16940 (INCLUDES ITEMS 7-16)........... 1
7 892889 CASE, LESTER NO. 21559S....... e 1
8 892890 TRANSFORMER, LESTER NO. 16945S........cccoiiiiiieiee e 1
9 886435 HEATSINK, W/DIODES .......cooiiiiieeeeee e 1
10 892893 RELAY e 1
11 892891 TIMER . e e e 1
12 823749 CAPACITOR, 6.0 MFD......ooiiiiiiiieeee e 1
13 822048 BUSHING, A.C. CORD ..ottt 1
14 883216 CORDSET, A.C. ..ottt 1
15 892892 WIRING HARNESS (NOT ILLUSTRATED) ..cccociiiiee e 1
16 883844 FUSE .. e 1

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
?(I[H%’ W-) numbers from this manual. Enter the part number into GET ::‘::TED ﬁ, httpSZ//CartPros.Com/f.html

our search box and it will find the part you are looking for.

BODY & DECALS

1 <
O- W
Represents Location 15\©
of Label \ |

S

23 Used with Item 29 Only \ /

Page B- 1 Service Parts Manual FLCARTPROS
©¥0



£
-
<
=
IS
Q
Q
[2]
(@]
o
o
h
©
O
=

—3p https

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

(7))
-
<
&)
i
o
]
S
Q
@)
(11]

Aueduwo> RN

(459 M0138) SY3UY QILVIHNN NI GIOHVHO S3Id3LLYE

‘I9UVHO FOVAYA NYO
¥00d "¥Y31D SONINIAO NOLLYILLNIA ¥IOUYHD d33N

ATIVOLLYWOLNY 340 LNHS ONY NO NHNL TIIM ¥39UVHO

439HYHO NO G3L¥DIANI SV SONLLYY ¥3MOd H.
¥

310114303 GIANNOHO ¥ OL ON'd ¥IOUVHO 103

SNOILONYLSNI ONILVHILO

ONINHVM G

NMOHS LON 139Vv1 H3gnNN 1vIH3S

yreap Jo Ainfu jeuossad
213105 95N UED BUIUIEM SIY) MO]|0} O} Bir

i
:370IH3A ONIAYIT 340438

L 433dS 1SNCaY

ONINHYM §

969078

CARTPROS

©¥0

Service Parts Manual



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

BODY & DECALS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 892709 BODY, W/DECALS ....ooviuiiiieeetetee ettt 1
2 893187 BODY, GALVANIZED W/DECALS........ocovieeieeceeeeeeeeeeeeeeeee e s 1
3 840684 DECK, CARGO AREA ...ttt en e nn st 1
4 840528 MAT, FLOOR ....ooueeeceieceetete ettt ettt en s sseasse s st s s, 1
5 840770 GUARD, PEDAL.......ocoouiuieiiieieieteteteeeee ettt ettt an s 1
6 800026 SCREW,1/4-20 X 3/4" LG ..ot en e en et 4
7 548013 SCREW, 1/4-20 X 1/2" LG ..ttt en e en et 2
8 828247 GROMMET ..ottt ettt a ettt es s s s s sesenes 2
9 800315 NUT, WING 5/16-18 ...ttt 1
10 306325 LOCK WASHER, 5/16".......oveeeeeteeeeeeeeeeeeeeeeee s eee e es s seseseneneseseseans 1
11
12
13
14 809152 WASHER, 5/18" .....eeeeeeeeeteeeeeee ettt e st n s eananen e 3
15 818303 WASHER, REBOUND BUMPER ......cooiuieeeeeeeeteeceeeeeeeee et es e en e 1
16 840695 PLATE, BATTERY HOLD DOWN ......cocooiiieccceeececaeee et 1
17 806954 BOLT, BATTERY HOLD DOWN .....cociiiiieieececee ettt en e 1
18 825328 LABEL, WARNING, USE HAND HOLDS.......c.cooioiieeeeeieeceeeeeeeee e 2
19 840696 LABEL, WARNING, NO STANDING ........c.ceeueeeeeeeeeeeeeteeceeeeeeeeeeaeeees s 1
20 819936 LABEL, WARNING, BATTERY VENTILATION.....c.ccceuereieiereeeeeeeeee e 1
21 840691 LABEL, BATTERY WIRING ......cocoeuiuiiiieicietetcecee ettt en e 1
22
23 12064-G3 PUSH NUT, B/16" ...ttt eee e teeses s asaeasas s s aesnan s ensanaeanseans 3
24 825387 LABEL, WARNING, VEHICLE OPERATION .......ccooeeiiiiiiiiieveecee e, 1
25 29165 LABEL, NOTICE, OFF-HIGHWAY ......cocoiiiiiiitetceeteeeeee et 1
26 * SERIAL NUMBER LABEL ......ocuiuiiieeeeeeececee ettt 1
27 830926 LABEL, WARNING, CHARGER OPERATION........cocoovoveveueeeeeeeeeeeeeieteeenee e 1
28
29 71037-G02 E-Z-GO NAMEPLATE ..ottt ettt en et en et aeas 1

Page B- 3 Service Parts Manual

24CARTPROS



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from thigmanual. Entgr thpe part nugmber Ii)r‘:lo Gn::::ﬁb ﬁ, httpSZ//CaﬁPros.com/f.htmI

I our search box and it will find the part you are looking for. _

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

BRAKE PEDAL & LINKAGE

When replacing Iltem 36,
Replace Items 37 & 38

NOTE:

Page C- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

BRAKE PEDAL & LINKAGE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 103867 WASHER, 11/32" . 4
2 120052 LOCK WASHER, #10.....ei ittt 4
3 306328 PIN, COTTER 3/32 X 3/4" LG ... 7
4 2703903.7 PIVOT, BRAKE ... e 1
5 306320 NUT, B/18-24 ...ttt 2
6 306391 SCREW, #10-32 X 5/168" LG ....eeiiieiieiiee sttt e 2
7 306435 SCREW, 5/16-18 X 1 1/4" LG ..o 1
8 306531 NUT, #10-24 ... s 2
9 306932 NUT, 5/18-18 ...ttt s 2
10 892802 LATCH, BRAKE ..ottt 1
11 308090 WASHER, 1/4" ..o 1
12 517163 SPACER. ... e s 1
13 800271 SCREW, #10-24 X 1/2" LG ..ot 2
14 800557 BOLT, CARRIAGE 5/16-18 X 3/4" LGi....cccviiiiieiiectiecee e 2
15 800290 NUT, LOCK 5/18-18 ...ttt 1
16 800697 NUT, FLANGELOCK 5/16-18.......coiiiiiiiiie e 2
17 800873 WASHER, NYLON 3/8" ...ttt 1
18 800874 WASHER, 11/32" ..ottt 2
19 806714 PIN, CLEVIS 5/16 X 15/16" LG ...eeieiiiee e 4
20 810722 YOKE . s s 2
21 814005 SWITCH ..ttt e e e e s enee e 1
22 806703 PIN, CLEVIS ... e 2
23 817507 SPRING ... e 1
24 822313 SPRING, EXTENSION ...t 1
25 829860 SPRING ...ttt et 1
26 830661 ROD, THREADED. ... e 1
27 830784 PIN, PIVOT ...t 1
28 831861 BOLT, ADJUSTING ..ottt e 1
29 840326 STRAP, BRAKE ...ttt e 4
30 840335 CROSSMEMBER, BRAKE........oo i 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

BRAKE PEDAL & LINKAGE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. ([ 1 2 3 4 5 DESCRIPTION QTY.
31 840491 BUSHING ...ttt ettt et sese s en s s s seaes 1
32 840494 BEARING, FLANGED .......cocucuiuiiieeeeeeteeeeceee ettt e s en et aeas 3
33 840666 LATCH, BRAKE LOCK ........cuiuiuieeeeeeeieteeeeeeeeeseeeeee e eeeees s e en s e anaeans 1
34 840667 LATCH, PARK BRAKE .........oiieieitcecieteteteteteie et 1
35 2703900.7 ARM, BRAKE ......cocviuieieiietetetcee ettt st ae st s 1
36 897151 FRAME, POWER ......oouiuiiiiieeeeetceceee et es et n s en st seans 1
37 805437 SPRING .....oouieie ettt e et e e es ettt n ettt e en e e tenene 2
38 876660 RETAINER ....oovmtiteeieiee ettt sttt en s ssaeaees 2
39 800294 NUT, LOCK 7/16-14 ...ttt 2
40 809152 WASHER, 5/18" .....eeieeeeeieteteeee ettt ee et et n ettt n s st aeaeanen e 3
41 308332 N[ 2 < TR 2
42 816667 BLOCK, STABILZER .......oiieiecececteteteteieieteteeetes sttt es s s s s 2
43 825366 RETAINER ..ottt ettt a s es sttt aeseae s s st seseais 2
44 306835 SCREW, 3/8-16 X 1 1/4" LG ...oveveeeeeeeeeeeeeeeteeeeee e aeaes e 4
45 120177 LOCK WASHER, 3/8".......ooeeeeeeeeeeeeeeeeeeeeeeesesesese e esseseasesesessanesaessasesensanananseas 4
46 306562 NUT, B/8-16 ...eeeeeeeeteteieieeee ettt n s a sttt s s en s s snanaeas 4
47
48
49
50 807332 SHOCK ABSORBER...........ciuiuiteieteieieieteeeeeeeeeaeaeae ettt en s ss e nnas 1
51 825500 WASHER, CUPPED..........oouiiiteueececeeeeee ettt st 4
52 823621 BUSHING ..ottt e ettt s s ettt sean s s st seseseanas 2
53 311396 SCREW, 7/16-14 X 2" LG c.veveeeeeeeeeeeeeeeeeee et en et en et n e 2
54 800546 SCREW, M12-1.25 X 835MM LGi......cociiiiiciercreeieieeeee et 4
55 120166 LOCK WASHER, /2.t ee et en et 6
56 800875 NUT, MT2-1.25 ..ottt e et en e en s s aeans 4

Page C- 3 Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
B ); §*» numbers from this manual. Enter the part number into GET STARTED
KNOW™ HERE

our search box and it will find the part you are looking for.

—>» https://CartPros.com/f.html

BRAKE PEDAL & LINKAGE

Notes:

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

DIFFERENTIAL

Page D- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

DIFFERENTIAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 4115147 DIFFERENTIAL, COMPLETE (INCLUDES ITEMS 1-31) ..cociiiiiiiiee e

2 306319 NUT, 3/8-24 ...ttt 4
3 306450 SCREW, 5/16-18 X B/4" LG s 18
4 548911 NUT, FLANGELOCK 5/16-18 ......c.coiiiiiiieeee e 8
5 840807 CASE ASSEMBLY ..ottt 1
6 840808 SEAL, O-RING ... .ottt 2
7 840809 SEAL, O-RING.....oo e s 3
8 840810 RING, RETAINING ... 3
9 4115172 COVER, CARRIER ... 1
10 845316 PLUG, FILL (HEX HEAD) .....oeiiiiiiee ettt 1
11 SEAL, COVER PLATE ... et 1
12 840814 SHAFT, AXLE LH ..o e 1
13 840815 SHAFT, AXLE RH.....ooiie e 1
14 840816 VEN T e e s 1
15 840817 BEARING ... 2
16 840818 RING, RETAINING .......oooiiiie e 4
17 840819 SEAL, OlL ..ottt 2
18 840820 WASHER, FLAT PLASTIC ..ottt 1
19 840821 KIT, INTERMEDIATE SEAL .....ooiiiei e 1
20 840822 GEAR SET ... e 1
21 840823 KIT, CARRIER BEARING .......coiiiiiiiiieie e 1
22 840824 SCREW, 3/8-24 X 1 1/8" LGi..eiicteeiiieciee ettt 4
23 4115155 BRAKE, (LEFT), COMPLETE (INCLUDES ITEMS 24-25) ......c.ccccoccvirinenne 1
24 4115170 KIT, BRAKE SHOES (1 WHEEL) ....ceeiiiiiiee e 2
25 892968 KIT, BRAKE HARDWARE (1 WHEEL)......ccoeiiiiiieiee e 2
26 892969 HUB, W/ STUDS (INCLUDES ITEM 27)......ociiiiiieee e 2
27 840844 STUD, WHEEL MOUNTING .....ooiiiiiiiiiieeee e 4
28 4115156 BRAKE, (RIGHT), COMPLETE (INCLUDES ITEMS 29-30)........cccccevueennen. 1
29 892866 KIT, BRAKE SHOES (1 WHEEL) ....ceeiiiiiiiieie e 2
30 892968 KIT, BRAKE HARDWARE (1 WHEEL).......ooiiiiie e 2

Service Parts Manual %CARTPROS



DID YOU

KNOW?
DIFFERENTIAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

—>» https://CartPros.com/f.html

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 892969 HUB, W/ STUDS (INCLUDES ITEM 32)......ocueeeeeeeeeeeeeeeeieeeeeeeeeseee e 2
32 840844 STUD, WHEEL MOUNTING ......coviueeceeeeeeee et 4
33 850017 WASHER . ..ottt ettt ee sttt ee et e st st e s eteteeeseeee s aaennenes 2
34 500389-7 (07X 1 8 = N[ OO 2
35 500024-6 (070 Il = 2 T o TR 2
36 * CLAMP, BOTTOM.....oouiiieeeeeeeeeeeeeeteeeeeee st esteae e s easeaesensseseessesssensnesesensnassnnns 2
37 * (07.XS] N TN = =1 = T 1
Page D- 3 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from thigmanual. Entgr thpe part nugmber Ii)r‘:lo Gn::::ﬁb ﬁ, httpSZ//CaﬁPros.com/f.htmI

I our search box and it will find the part you are looking for. _

Notes:

Service Parts Manual %CARTPROS



DID YOU

CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

GET STARTED
HERE

—>» https://CartPros.com/f.html

EE COMPONENTS

REF. SEAT

REF. FORWARD
SOLENOID

REF. BODY

REF. CIRCUIT BREAKER

REF. REVERSE
SOLENOID

REF. BODY
REF. TAIL LIGHT

—11

5

14

REF. MOTOR
REF. MAIN SOLENOID

Page E- 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

EE COMPONENTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 120052 LOCK WASHER, #10".....c et 4
2 840854-G0T | BRACKET ....ooiiiiiiii ettt ettt e e re e e 1
3 2702875.7 COVER, HEADLIGHT GUARD ......ooiiii e 1
4 2702915 STRAP, STATIC......eoeeeee e e 1
5 2702994 HASP, SAFETY W/STAPLE ... 1
6 2703038.7 BASE, HEADLIGHT GUARD .....cuiiiiiiteeee et 1
7 2703039.7 COVER, REAR LIGHT ... 1
8 305134 NUT, 7/8-14, JAM ..o e e 1
9 306531 NUT, #10-24 ... e 4
10 306532 SCREW, #10-24 X 5/8" LG .....cteiiiiiiee ittt 4
11 306932 NUT, 5/18-18 .. e 1
12 800019 SCREW, 1/4-29 X 1/2" LG ... 4
13 800238 NUT, 1/4-20, SPEED.......oiiiiiiiee e 4
14 800874 WASHER, 11/32" ..ot 2
15 800965 SCREW, 12-14 X 3/4" LG, ocreeieeee e 3
16 844328 BOOT, TERMINAL .....ooiiiee e 13
17 892523 HEADLIGHT ...ttt 1
18 840177 BOOT, TERMINAL .....ooiiiiitit ittt 2

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL COMPONENTS

50 - INCLUDES ITEMS 16, 17, 51 @
@ 61 - INCLUDES ITEM 59, 60, 62 @

ITEM 68 NOT SHOWN. @

Froofnt @

Vehicle

Page F- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

ELECTRICAL COMPONENTS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 103867 WASHER, 5/18" ...t 8
2 120052 WASHER, #7100ttt 7
3 300646 SCREW, 1/4-20 X 3/4" LG ..ot 2
4 838769 TERMINAL, SOCKET ... AR
5 302288 SCREW, 1/4-20 X 1" LG .t 14
6 306320 NUT, 5/18-24 ...ttt s 12
7 306325 LOCK WASHER, 5/16".....co oo 8
8 306375 NUT, 17420 ... e e 8
9 306396 LOCK WASHER, 1/4".....oeee ettt 7
10 306419 SCREW, 1/4-20 X 1/2" LG ..oi ettt sttt st 1
11 306450 SCREW, 5/16-18 X 3/4" LG ...oeei et 4
12 306514 SCREW, #10-24 X 1/2" LG ... 2
13 306531 NUT, #10-24 ..o e s 7
14 306932 NUT, B/18-18 ..ottt ettt st et sr e r e 4
15 308090 WASHER, 1/4" ..o 8
16 548910 NUT, 1/4-20 FLANGELOCK ........oiiiiiiiii e 12
17 800017 SCREW, 1/4-20 X 1" LG ..ottt 1
18 800271 SCREW, #10-24 X 1/2" LG ..ottt 2
19 800299 SCREW, #10-24 X 1" LG ..oei et 3
20 800587 NUT, #4-40 W/LOCK WASHER ........ooii e 2
21 814924 CLAMP ...ttt st e e 3
22 817719 BUSHING, FIBER ... 2
23 825880 CONNECTOR, 1 CONTACT PLUG .....ooiiiiiiiieieee e AR
24 825884 CLAMP ..t 1
25 826005 CONNECTOR, 2 CONTACT PLUG .......oiiiiieieeiere et AR
26 826006 CONNECTOR, 2 CONTACT RECEPTACLE ..o AR
27 826726 CONNECTOR, 1 CONTACT RECEPTACLE ...t AR
28 829164 CIRCUIT BREAKER, 90 AMP ... .o 1
29 829780 CIRCUIT BREAKER, 20 AMP .......oiiiiiiieiie e 1
30 830640 SWITCH, ROCKER ...t 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

ELECTRICAL COMPONENTS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32

33 836354 SWITCH e 1
34 839917 PLUG, 2-WIRE ... .o e AR
35 839918 RECEPTACLE, 2-WIRE ... AR
36 839921 LOCK, 2-WIRE PLUG .....cocuii ittt AR
37 839935 LOCK, 2-WIRE RECEPTACLE ... AR
38 839849 PLUG, B-WIRE ... e AR
39 839850 RECEPTACLE, 3-WIRE ...t AR
40 840117 LOCK, 3-WIRE RECEPTACLE ........oooiiiiieiieeie et AR
41 840118 LOCK, 3-WIRE PLUG ......ooiiiiiiee ettt e AR
42 840273 BAR, SOLENOID BUS ... .o 2
43 840491 BUSHING ...ttt s 4
44 840496 PANEL, CONTROL ....coiutiiitieitiiiit ettt et 1
45 840526 GAUGE, BATTERY CONDITION ...t 1
46

47 840679 RECTIFIER BRIDGE ........coci ittt 1
48 841208 SOLENOID, 24 VOLT, MAIN CONTACT ....ooitiiiiieitieeree e 1
49 841248 SOLENOQOID, 24 VOLT ..ottt 2
50 886425 HORN (INCLUDES ITEM 571) ..o 1
51 829694 BRACKET, HORN ...t 1
52 880631 HOUR METER SET (ACCESSORY) ... 1
53 886311 SWITCH, IGNITION ..ot e 1
54 888503 SERVICE SET CONTAINS TWO #4-40 X 3/4" L SCREWS .........ccoiiiiiie 1
55 890000 BUZZER ... s 1
56 524358 TERMINAL, MALE PIN (16-18 GAUGE) ........oiiiiiiii e AR
57 892676 LIGHT, RED (TAIL LIGHT) et 1
58 4110440 CONTROLLER, SPEED.......ooiiiiieiii et 1
59 892942 HEADLIGHT SET (ACCESSORY) (INCLUDES ITEMS 60-62) .........ccccccvvevennee. 1
60 840854 BRACKET, HEADLIGHT ...ooiiii e 1

Page F- 3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

ELECTRICAL COMPONENTS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 892523 HEADLIGHT (INCLUDES ITEM B2) ........oiiiiiiiieieeeee e 1
62 840860 BULB, HEADLIGHT ..ottt e 1
63 893142 RESISTOR, 250 OHM.......oiiiii et 1
64 886311 SWITCH, IGNITION, KEYED ALIKE .......oooiiiiiiee e 1
65 840676 TERMINAL, MALE PIN (14-16 GAUGE) .......coooiiiiiiiiieiee e AR
66 825886 TERMINAL, 1/4 FEMALE, 14-18AWG .......ccoiiiiiiiie e AR
67 825748 TERMINAL, 1/4 FEMALE, 14-16AWG ... AR
68 7035 GREASE, ELECTRICAL CONNECTOR ......cccoiiiiiie e 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

FORK, HUB & HANDLEBARS

__—— FORKTUBE ON BODY

Page G- 1 Service Parts Manual FLCARTPROS
)



DID YOU

KNOW?

CartPros directs you to the right part using the part

n
[:]

umbers from this manual. Enter the part number into
ur search box and it will find the part you are looking for.

GET STARTED
HERE

—>» https://CartPros.com/f.html

FORK, HUB & HANDLEBARS

ITEM 28 INCLUDES ITEMS 29 - 39

FORK TUBE ON BODY

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

FORK, HUB & HANDLEBARS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 120166 LOCK WASHER, 1/2".....oe et 1
2 301988 NUT, 17220 ...ttt et 1
3 305134 NUT, JAM 7/8-T4 ...t 2
4 520231 WASHER, THRUST 1 1/4" .. 1
5 551041 KEY, WOODRUFF #6 ......ccoueiiiieiei e 1
6 800144 SCREW, #10-16 X 5/8" LG ....cceiiitiieiiesiee ettt 2
7 800500 BOLT, CARRIAGE 3/8-16 X 1" LGi....eeiiiiiii e 4
8
9 800610 SCREW, FLANGE 7/16-20 X 1 1/8" LGi....eeiiii i 2
10 800612 NUT, LOCK 7/18-20 ...ccurieieeerie sttt sttt sre e st sr e s 2
11 806791 HORN BUTTON ...ttt s 1
12 800698 NUT, FLANGELOCK 3/8-16.....c..tieiiiiiieeeee e 4
13 807290 INSULATOR, HORN ..ottt 1
14 807472 GRIP, HANDLE ...ttt ettt 2
15 831909 BO O et e e e e 1
16 840318 CLAMP, HALF ... e 2
17 840318 BEARING, FLANGED .....ccciiiiieie ettt 2
18 840372 WASHER, RUBBER ..ottt 1
19 840411 NUT, SPINDLE......c it 1
20 840412 WASHER, 7/18" ... e 2
21 840479 RING, Vet s e e 1
22 840479 BRACKET, FORK RH ... 1
23 840689 BRACKET, FORK LH ... .o e 1
24
25 892701 FORK e e e e 1
26 892744 MOUNT, SUSPENSION........eeie s 2
27 892764 HANDLE BAR ...ttt e 1
28 892781 AXLE & HUB ASSEMBLY (INCLUDES ITEMS 29-39) .......ceooieiiiiiieierieeneee 1
29 130084 NUT, 5/8-18 ...ttt st 2
30 310854 NUT, JAM 1-14 e e e s 1

Page G- 3 Service Parts Manual FLCARTPROS
©¥0



DID YOU

KNOW?

G** Indicates consult Customer Service Department for additional information.

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

FORK, HUB & HANDLEBARS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 815814 NUT, BEARING ADJUSTING ......cccoiiiiiiiieie e 1
32 809156 WASHER, THRUST 9/16" ...t 4
33 840325 AXLE e 1
34 306494 LOCK WASHER, 5/8" ... .o 2
35 892781 HUB ASSEMBLY (INCLUDES ITEMS 36-39) ......ccccooiiiieiirecee e 1
36 700290 SEAL, GREASE ......oiiii et 2
37 814473 BEARING ... 2
38 814474 RACE, BEARING ... 2
39 843616 BOLT, WHEEL ... 4

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW’ numbers from this manual. Enter the part number into Gn::::ﬁb —_— https://CartPros_Com/f_htm|

FRONT & REAR WHEELS - TIRES

1 INCLUDES ITEMS 2-4

Page H- 1 Service Parts Manual FLACARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

FRONT & REAR WHEELS - TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 600424 TIRE AND WHEEL, SOLID TIRE, SET OF 3 (INCLUDES ITEMS 2-4) .............. 1
2 602494 TR E e 1
3 33678 BRIV e e 1
4 886735 VALVE STEM ... 1
5 14723G01 LUG NUT 172520 ..ot s 1
6 74175G01 DUST COVER ...ttt et 1
7 600450 TIRE & WHEEL ASSEMBLY (FOAM FILLED) (INCLUDES ITEMS 2-4)............ 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
N O w-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
K # oursearch box and it will find the part you are looking for. HERE

1 - Includes ltems 3 - 12

Page J- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K r‘JG‘J‘J" numbers from this manual. Enter the part number into —_— https://CartPros_Com/f_htm|

our search box and it willfind the part you are looking for. HERE
MOTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 73445G01 MOTOR, SERIES (INCLUDES ITEMS 3-12) .....coiiiiiiieiieeiee e 1
2
3 73120-G01 ARMATURE ...ttt st e sne e e ste e snt e e seeesneeenneas 1
4 73120-G03 BRUSH SPRING.......coiiiiieeiieertiee et seeeee s 4
5 73120-G15 BRUSH PLATE AND BOX......iiiiiiiiiiiee ettt 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ........ccccceeeeneennee 1
7 73120-G07 2] Y1 1
8 73120-G06 SNAP RING ...ttt ettt ee e se e sneeee e eeas 1
9 73120-G09 COVER PLATE AND SCREW......coiiiiiieie et 1
10 73120-G08 COMMUTATOR END HOUSING .....oooiiiiiieiiiesee et 1
11 73120-G16 L SRR 1
12 73120-G31 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE)......... 1
13 24261-G1 SPLINE BUMPER ...ttt st naee e 1

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
?(“ﬁ?lj' W') numbers from this manual. Enter the part number into GET ::::TED ﬁ— httpS://CartPrOS.Com/f.html

I & oursearch box and it will find the part you are looking for. _

Page K- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

SEATING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 120052 LOCK WASHER, #10"..... ettt ee e steee e e s st e e e s ssnseeeeessnreeeaesanns 5
2 158135-01 SWITCH, SEAT ...ttt e e et e e e s ee e e e e e st ee e e e e e nreeeeeeannrees 1
3 306396 LOCK WASHER, 1/4". ...ttt st e e e e e nnee e e 3
4 306423 SCREW, 5/16-18 X 1 3/4" LG ..eeeeeeeieeteee ettt 2
5
6 306527 SCREW, #10-24 X 3/4" LG ...eeiieieieee ettt ettt et a e eaeesnnee 2
7 306531 N1 I 02 S 3
8 308089 WASHER, #10" ... oottt e e e s e sne e naeaneeneas 2
9 38061A CAP, VINYL. ettt ettt ettt e e et sa e b e st e e saeeenbeesneens 2
10 38541 TUBE, DOCUMENT ...ttt sttt e e e saeeeeeesneeeeeas 1
11 600014 SCREW, 1/4-20 X 1 B/4" LG cceeeeeee ettt ettt ee e e e e e e e e e e snnnes 4
12 800271 SCREW, #10-24 X 1/2" LG ceieeeeie ettt e e seeenee s 3
13 800344 SCREW, #10-16 X 9/16" L TAPPING .....ooiiiiiiiiieee e 2
14 800697 NUT, FLANGELOCK 5/16-18......eeeiiieiieee et 2
15 823549 TIE, WIRE 15.5" (A0MM)....cctiiiiieiieeeteesieeseeeesteeseeestee e eesneeesneeseeesneeeneeesnseennees 2
16 826747 PLUG, HOLE ... ..ottt ettt sttt esee e aeeneesne e 2
17 840499 BUSHING ..ottt et et e e et e e e s s e e e s snnaeeeaeannseaeeeeas 2
18 840508 MOUNT, CABLE TIE ... ittt e 2
19 883938 ] S 1
20 884683 2 0 o = ) U 1
21 892823 FRAME, BACKREST ......ciiitieiiiiie ettt ettt sttt e et e et eeneeeenes 1

Service Parts Manual

24CARTPROS



CartPros directs you to the right part using the part
?(I[H%' w-) numbers from this manual. Enter the part number into GET ::‘::TED ﬁ, httpSZ//CartPrOS.Com/f.html

SPEED CONTROL PEDAL |

(’@ 4 - INCLUDES ITEMS 5 - 19
1
(E

Front @ 0\\ @\@4 8
" Ve::ifcle 1 <

Page L- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

SPEED CONTROL PEDAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 548911 NUT, FLANGELOCK, 5/16-18......coiiiiiieiieree et 4
2 800557 BOLT, CARRIAGE, 5/16-18 X 3/4" LGi......ceeiieiiieeieieteeere e 4
3 840419 PEDAL, SPEED CONTROL.....ccoiieie e 1
4 897184 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 5-19) .....cccoooiiiiiiee 1
5 548478 WASHER, FLAT ... 3
6 800225 SCREW, SET, #10-24 X 1/4" LG...oeiiiiieiee et 1
7 805421 SPRING, INDEX ... 1
8 833104 RING, RETAINING ..o 1
9 840435 SPRING, TORSION........ooiiiii e 1
10 840494 BEARING, FLANGED........ccooiititieiie et 2
11 869184 BRACKET, POTENTIOMETER MOUNT ......ocociiiiiiee e 1
12 840688 TAB . 1
13 897184 ARM, SPEED CONTROL .....ooiiiiiieie et 1
14 897183 BRACKET, SPEED CONTROL MOUNT ......ooiiiiiieriienie et 1
15 4119768 POTENTIOMETER, B0°.... .ot 1
16 800439 SCREW, #4-40 X 3/4" LG 2
17 308089 WASHER, FLAT ... 2
18 894439 SWITCH, NC.....oi oottt et 1
19 800587 NUT, #4-40 ..o e 2

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

STEERING WHEEL ACCESSORY

—>» https://CartPros.com/f.html

1 - includes items 1 to 45

41 - includes items 42 to 43 08— <>
35 - includes item 36

ATTACH HORN

2
5\2 FRONT
\14 18 OF
FRAME — 5 ’ VEHICLE

Page M- 1 Service Parts Manual FLCARTPROS
©¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

STEERING WHEEL ACCESSORY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 893079 ACCESSORY STEERING WHEEL (INCLUDES ITEMS 2-45).......ccccccceiiiiinnenne 1
2 120177 LOCK WASHER, 3/8" ... .ottt 8
3 302030 SCREW, 1/4-20 X 1 1/4" LGi..coeeeee e 3
4 302288 SCREW, 1/4-20 X 1" LG 4
5 302600 SCREW, 3/8-16 X 1 1/2" LGi..cociieiieee e 3
6 306367 KEY WOODRUFF .188 X .750" LGi.....oeiiiiiiieiie et 2
7 306375 NUT, 174220 ..o e 8
8 306396 LOCK WASHER, 1/4" ... 11
9 306487 SCREW, 1/4-20 X 62" LGi...c.uviiiiiiiie e 4
10 306562 NUT, 3/8-16 ...ttt 3
11 306832 SCREW 1/4-20 X 2" LGi....iiieiiiee e 4
12 306834 SCREW 3/8-16 X 3/4" LGi.....oeiiieiiiecee e 2
13 306835 SCREW 3/8-16 X 1 1/4" LGi...co it 2
14 306981 WASHER, 3/8" ...ttt et 11
15 308090 WASHER, 174" ... 2
16 311496 WASHER, 5/8" ... 1
17 517663 WASHER .. 1
18 551094 SCREW, 3/6-16 X 1 3/4" LGi..eoecteiiiieiiee ettt 1
19 800612 NUT, 7/16 CROWN LOCK ..ot s 2
20 808935 SPACER ... s 2
21 816446 WASHER .. 2
22 816449 WASHER, LOCATING ... ..o 2
23 816652 NUT, STEERING WHEEL .......eoiiiie e 1
24 825672 NUT e e 1
25 825919 PLUG, HOLE ... .ot 1
26 830168 GEAR, CLUSTER ... ..o e 1
27 832555 HOUSING, UPPER...... oo 1
28 892228 COVER, STEERING WHEEL CENTER ......cciiiiiii e 1
29 840981 SHAFT, STEERING WHEEL .......cccoiiiiiiie e 1
30 840982 SUPPORT, STEERING .......oooiiiiiii e e 2

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

STEERING WHEEL ACCESSORY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 844264 PLATE, WHEEL MOUNT ......ooiiiii e 1
32 844290 BUSHING . ...ttt 1
33 844292 COVER, STEERING ... .o 1
34 886883 HOUSING, LOWER ... 1
35 886913 GEAR ASSY, DRIVEN (INCLUDES ITEM 36) ......ccocveiiiiieeneee e 1
36 310546 PIN, ROLL 1/2 X 1 1/2" LGi..oeiiteeeieeetieee e 1
37
38
39
40 883317 BOLT, IDLER ADJUSTING. ..ottt 1
41 891597 BUSHING ASSY, STEERING (INCLUDES ITEMS 42-43)........cccceveveeennenn. 1
42 548225 FITTING, LUBE ... 1
43 827188 BEARING ... 1
44 891680 JOINT ASSY, UNIVERSAL......ooiiiiiitieiieee ettt 1
45 892228 WHEEL, STEERING 14" .. e 1

Page M- 3 Service Parts Manual FLCARTPROS
©¥0



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from thigmanual. Entgr thpe part nugmber Ii)r‘:lo Gn::::ﬁb ﬁ, httpSZ//CaﬁPros.com/f.htmI

| " STEERING WHEEL ACCESSORY

Notes:

Service Parts Manual %CARTPROS



Ad31ON SS3TINN 09TL68
SSINAVH NIVIA NI ONIFIMN 11V

2% CARTPROS

—3p https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

11£988
LesTre HOLIMS A3
000068 AN TITTY8
16.908 0v90€e8 y3azzNg NOLLIGNOD NETENY YSE9ER
sezvoss NOLLNE HOLIMS ONINYVM AdaLiva NOILIANOD HOLIMS " 888528 TO-GETBST 68268 060€68
NHOH NHOH LHOINAVAH EESEVEH] A¥3LLVE NOILOZMIa LHOINdOLS HOLIMS AV HOLIMS 1v3S AV 10d UADUVHO
|||||||||| LHOIdOLS
jZQE,(Ujun_(xU(N_ n P
ﬂ@W A¥3LIVE LNOL4IM w H A
— &) ) s @ =
ZGarve @ z 2 S==
WADDQ,Z AHOWIW 2 x
@ @ .p M § YC.N, ante-o m
m -
zmIv ~t+d _ ° " 3LHM-8 ===
ﬂmo Q > MOTIFAV
q_n z =
$Ow ~  ua 86788 !
G 3 3goia
Ho 0
a 80 dg mﬂqm >Jmmmmm~ o m
g a/im
s h A o o ug 3 H A a8 ]
I
/M A
RE
ﬂ\s ﬂ ﬂ
H3LIN QLS SV INVS M
I_ SholMLS30 3 e ;

le]

QOW 133HM ¥O

ONIYIILS O s
NOILOINNOD NHOH

99268
LHOIMTIVL
— 8IM
am —e]
1 —cJ
ovzses
HILIW BNOH
082628 629078
HINVINE LINOYID E[IIECE]
dINV 02 EGLINE]
£25268
1HOINAvaH 106268 OIM
/ ]
T P coozes
1 I Ho
LO3NNOOSIa
>IN0 TYNOILIO = <« 559768 \. °
g 679588
= = 9T | 8
- — |- S6v068
- = = FQC st| .
1 . ’_IJ\@ = 59-89v02
+ + s =) =] A3y vi| 9
1 1 12 me—0) [O]=] [= o@ er] s
1 €69T68  p0z/88 1 S6v068
1 o3 o3 1 M 4__ \ B 142 B4
1 p--— m— = = \_ e
1 oL QO ={ so-89v0z 298168
1 PR =®) I or|z
1 svoves || 6t
1 OV 1NOLdI1 [.l)x@ =l =
esotes — 681268 NIZWOALHM | om
1 Le|D 0|cso—u ¥31108.LNOD o
1 Sroogy — “m—O Him
. s [ . ooy | e
) SOVIEAELIHM | Sm
o, L0 P Ex8|egle——; S i

£€8268 mmmhmm m—) a3y o

i DL =Ny Snid | i
F 91628 ZY1E6s A998 %] FONVHO Ho
€0EE68 dIMVI™G LINDHID dolsIs3y LOVLINOD NIVIN NIFYO o
Nmova | ua

LD3NNODSIa
01N TVYNOILHO




—3p https://CartPros.com/f.html

GET STARTED
HERE

om O —

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

CartPros directs you to the right part using the part

KNOW?

DID YOU

(+) L
(+)18
LHOIM
(WOD) LHDIT m<m_m.¢ EUER]
1H9IT
avaH AS
s +>>oo
>l
AO
N Y
o v 3
0 < 1Y
HOLIMS ' Yy
H LHOIM Pvyd ﬁ
av | ov
HOLIMS y
._.| LHOINavaH — |
A HOLIMS NOILO3dIa T ANYMYO4
3
_>__._
HOLIMS Lv3S EEMVELE)
AW dWY 02 |
A1 OV _ LOVLINOD NIVIN
g1
d3ID2HVHD ¥IMNVIYd
fl. —_.T dINV 02T
+8 9 v +g -q ed | vd Ittd l9td | od ls1d
SEIRENNA4<| ‘W 2d 2Id ¥Td /d &d
N4
d377041LNOD

2% CARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNow, numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

®

A Textron Company

E-Z-GO Division of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Certified ISO 2001 /IS0 14001 by

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	SERVICE PARTS MANUAL
	ELECTRIC POWERED THREE WHEEL
	SERVICE VEHICLE
	INDUSTRIAL 835™
	STARTING MODEL YEAR: 2007


	To obtain a copy of the limited warranty applicable to the vehicle, call or write a local Distributor, authorized Branch or the Warranty Department with vehicle serial number and manufacturer code.
	The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.
	Overfilling of batteries may void the warranty.
	BATTERY PROLONGED STORAGE
	All batteries will self discharge over time. The rate of self discharge varies depending on the ambient temperature and the age and condition of the batteries.
	A fully charged battery will not freeze in winter temperatures unless the temperature falls below -75° F (-60° C).
	As with all electric vehicles, the batteries must be checked and recharged as required or at a minimum of 30 day intervals.
	This manual is divided into several sections:
	To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.
	Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of compon...
	1. WHEN THE PART NUMBER IS NOT KNOWN

	Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is found. The p...
	NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the assembly that it is used on. This process is repeated until the highest final assembly is reached.
	HOW TO USE THE SERVICE PARTS MANUAL
	VEHICLE IDENTIFICATION
	THESE IDENTIFICATION NUMBERS MUST APPEAR ON ALL CORRESPONDENCE CONCERNING THE VEHICLE.
	VEHICLE MODEL NUMBER/
	MODEL YEAR & SERIAL NUMBER

	The vehicle model number decal is located on upper left portion of kick panel. The complete (10) ten digit number is required to identify certain parts.
	Model Number, Model Year and
	Serial Number on Decal
	The vehicle serial number is stamped on top of the frame adjacent to the Battery Compartment.
	Vehicle Serial Number on the Frame Adjacent to
	the Battery Compartment
	ILLUSTRATED PARTS BREAKDOWN
	1 892860 LESTER MODEL 16940, 25 AMP, 115 VAC, 60 HZ (INCLUDES ITEMS 2-16)
	2 800017 SCREW, 1/4-20 X 1" LG 4
	3 308090 WASHER, 1/4" 4
	4 306396 LOCK WASHER, 1/4" 4
	5 306375 NUT, 1/4-20 4
	6 892860 CHARGER, COMPLETE, MODEL 16940 (INCLUDES ITEMS 7-16) 1
	7 892889 CASE, LESTER NO. 21559S 1
	8 892890 TRANSFORMER, LESTER NO. 16945S 1
	9 886435 HEATSINK, W/DIODES 1
	10 892893 RELAY 1
	11 892891 TIMER 1
	12 823749 CAPACITOR, 6.0 MFD. 1
	13 822048 BUSHING, A.C. CORD 1
	14 883216 CORDSET, A.C. 1
	15 892892 WIRING HARNESS (NOT ILLUSTRATED) 1
	16 883844 FUSE 1

	BATTERY CHARGER
	1 892709 BODY, W/DECALS 1
	2 893187 BODY, GALVANIZED W/DECALS 1
	3 840684 DECK, CARGO AREA 1
	4 840528 MAT, FLOOR 1
	5 840770 GUARD, PEDAL 1
	6 800026 SCREW,1/4-20 X 3/4" LG 4
	7 548013 SCREW, 1/4-20 X 1/2" LG 2
	8 828247 GROMMET 2
	9 800315 NUT, WING 5/16-18 1
	10 306325 LOCK WASHER, 5/16" 1
	11
	12
	13
	14 809152 WASHER, 5/16" 3
	15 818303 WASHER, REBOUND BUMPER 1
	16 840695 PLATE, BATTERY HOLD DOWN 1
	17 806954 BOLT, BATTERY HOLD DOWN 1
	18 825328 LABEL, WARNING, USE HAND HOLDS 2
	19 840696 LABEL, WARNING, NO STANDING 1
	20 819936 LABEL, WARNING, BATTERY VENTILATION 1
	21 840691 LABEL, BATTERY WIRING 1
	22
	23 12064-G3 PUSH NUT, 3/16" 3
	24 825387 LABEL, WARNING, VEHICLE OPERATION 1
	25 29165 LABEL, NOTICE, OFF-HIGHWAY 1
	26 * SERIAL NUMBER LABEL 1
	27 830926 LABEL, WARNING, CHARGER OPERATION 1
	28
	29 71037-G02 E-Z-GO NAMEPLATE 1

	BODY & DECALS
	1 103867 WASHER, 11/32" 4
	2 120052 LOCK WASHER, #10 4
	3 306328 PIN, COTTER 3/32 X 3/4" LG 7
	4 2703903.7 PIVOT, BRAKE 1
	5 306320 NUT, 5/16-24 2
	6 306391 SCREW, #10-32 X 5/16" LG 2
	7 306435 SCREW, 5/16-18 X 1 1/4" LG 1
	8 306531 NUT, #10-24 2
	9 306932 NUT, 5/16-18 2
	10 892802 LATCH, BRAKE 1
	11 308090 WASHER, 1/4" 1
	12 517163 SPACER 1
	13 800271 SCREW, #10-24 X 1/2" LG 2
	14 800557 BOLT, CARRIAGE 5/16-18 X 3/4" LG 2
	15 800290 NUT, LOCK 5/16-18 1
	16 800697 NUT, FLANGELOCK 5/16-18 2
	17 800873 WASHER, NYLON 3/8" 1
	18 800874 WASHER, 11/32" 2
	19 806714 PIN, CLEVIS 5/16 X 15/16" LG 4
	20 810722 YOKE 2
	21 814005 SWITCH 1
	22 806703 PIN, CLEVIS 2
	23 817507 SPRING 1
	24 822313 SPRING, EXTENSION 1
	25 829860 SPRING 1
	26 830661 ROD, THREADED 1
	27 830784 PIN, PIVOT 1
	28 831861 BOLT, ADJUSTING 1
	29 840326 STRAP, BRAKE 4
	30 840335 CROSSMEMBER, BRAKE 1
	31 840491 BUSHING 1
	32 840494 BEARING, FLANGED 3
	33 840666 LATCH, BRAKE LOCK 1
	34 840667 LATCH, PARK BRAKE 1
	35 2703900.7 ARM, BRAKE 1
	36 897151 FRAME, POWER 1
	37 805437 SPRING 2
	38 876660 RETAINER 2
	39 800294 NUT, LOCK 7/16-14 2
	40 809152 WASHER, 5/16" 3
	41 308332 NUT, 1/2-13 2
	42 816667 BLOCK, STABILZER 2
	43 825366 RETAINER 2
	44 306835 SCREW, 3/8-16 X 1 1/4" LG 4
	45 120177 LOCK WASHER, 3/8" 4
	46 306562 NUT, 3/8-16 4
	47
	48
	49
	50 807332 SHOCK ABSORBER 1
	51 825500 WASHER, CUPPED 4
	52 823621 BUSHING 2
	53 311396 SCREW, 7/16-14 X 2" LG 2
	54 800546 SCREW, M12-1.25 X 35MM LG 4
	55 120166 LOCK WASHER, 1/2" 6
	56 800875 NUT, M12-1.25 4

	BRAKE PEDAL & LINKAGE
	1 4115147 DIFFERENTIAL, COMPLETE (INCLUDES ITEMS 1-31)
	2 306319 NUT, 3/8-24 4
	3 306450 SCREW, 5/16-18 X 3/4" LG 18
	4 548911 NUT, FLANGELOCK 5/16-18 8
	5 840807 CASE ASSEMBLY 1
	6 840808 SEAL, O-RING 2
	7 840809 SEAL, O-RING 3
	8 840810 RING, RETAINING 3
	9 4115172 COVER, CARRIER 1
	10 845316 PLUG, FILL (HEX HEAD) 1
	11 SEAL, COVER PLATE 1
	12 840814 SHAFT, AXLE LH 1
	13 840815 SHAFT, AXLE RH 1
	14 840816 VENT 1
	15 840817 BEARING 2
	16 840818 RING, RETAINING 4
	17 840819 SEAL, OIL 2
	18 840820 WASHER, FLAT PLASTIC 1
	19 840821 KIT, INTERMEDIATE SEAL 1
	20 840822 GEAR SET 1
	21 840823 KIT, CARRIER BEARING 1
	22 840824 SCREW, 3/8-24 X 1 1/8" LG 4
	23 4115155 BRAKE, (LEFT), COMPLETE (INCLUDES ITEMS 24-25) 1
	24 4115170 KIT, BRAKE SHOES (1 WHEEL) 2
	25 892968 KIT, BRAKE HARDWARE (1 WHEEL) 2
	26 892969 HUB, W/ STUDS (INCLUDES ITEM 27) 2
	27 840844 STUD, WHEEL MOUNTING 4
	28 4115156 BRAKE, (RIGHT), COMPLETE (INCLUDES ITEMS 29-30) 1
	29 892866 KIT, BRAKE SHOES (1 WHEEL) 2
	30 892968 KIT, BRAKE HARDWARE (1 WHEEL) 2
	31 892969 HUB, W/ STUDS (INCLUDES ITEM 32) 2
	32 840844 STUD, WHEEL MOUNTING 4
	33 850017 WASHER 2
	34 500389-7 CASTLE NUT 2
	35 500024-6 COTTER PIN 2
	36 * CLAMP, BOTTOM 2
	37 * CASING, UPPER 1

	DIFFERENTIAL
	1 120052 LOCK WASHER, #10" 4
	2 840854-G01 BRACKET 1
	3 2702875.7 COVER, HEADLIGHT GUARD 1
	4 2702915 STRAP, STATIC 1
	5 2702994 HASP, SAFETY W/STAPLE 1
	6 2703038.7 BASE, HEADLIGHT GUARD 1
	7 2703039.7 COVER, REAR LIGHT 1
	8 305134 NUT, 7/8-14, JAM 1
	9 306531 NUT, #10-24 4
	10 306532 SCREW, #10-24 X 5/8" LG 4
	11 306932 NUT, 5/16-18 1
	12 800019 SCREW, 1/4-29 X 1/2" LG 4
	13 800238 NUT, 1/4-20, SPEED 4
	14 800874 WASHER, 11/32" 2
	15 800965 SCREW, 12-14 X 3/4" LG, 3
	16 844328 BOOT, TERMINAL 13
	17 892523 HEADLIGHT 1
	18 840177 BOOT, TERMINAL 2

	EE COMPONENTS
	1 103867 WASHER, 5/16" 8
	2 120052 WASHER, #10 7
	3 300646 SCREW, 1/4-20 X 3/4" LG 2
	4 838769 TERMINAL, SOCKET AR
	5 302288 SCREW, 1/4-20 X 1" LG 14
	6 306320 NUT, 5/16-24 12
	7 306325 LOCK WASHER, 5/16" 8
	8 306375 NUT, 1/4-20 8
	9 306396 LOCK WASHER, 1/4" 7
	10 306419 SCREW, 1/4-20 X 1/2" LG 1
	11 306450 SCREW, 5/16-18 X 3/4" LG 4
	12 306514 SCREW, #10-24 X 1/2" LG 2
	13 306531 NUT, #10-24 7
	14 306932 NUT, 5/16-18 4
	15 308090 WASHER, 1/4" 8
	16 548910 NUT, 1/4-20 FLANGELOCK 12
	17 800017 SCREW, 1/4-20 X 1" LG 1
	18 800271 SCREW, #10-24 X 1/2" LG 2
	19 800299 SCREW, #10-24 X 1" LG 3
	20 800587 NUT, #4-40 W/LOCK WASHER 2
	21 814924 CLAMP 3
	22 817719 BUSHING, FIBER 2
	23 825880 CONNECTOR, 1 CONTACT PLUG AR
	24 825884 CLAMP 1
	25 826005 CONNECTOR, 2 CONTACT PLUG AR
	26 826006 CONNECTOR, 2 CONTACT RECEPTACLE AR
	27 826726 CONNECTOR, 1 CONTACT RECEPTACLE AR
	28 829164 CIRCUIT BREAKER, 90 AMP 1
	29 829780 CIRCUIT BREAKER, 20 AMP 1
	30 830640 SWITCH, ROCKER 1
	31
	32
	33 836354 SWITCH 1
	34 839917 PLUG, 2-WIRE AR
	35 839918 RECEPTACLE, 2-WIRE AR
	36 839921 LOCK, 2-WIRE PLUG AR
	37 839935 LOCK, 2-WIRE RECEPTACLE AR
	38 839849 PLUG, 3-WIRE AR
	39 839850 RECEPTACLE, 3-WIRE AR
	40 840117 LOCK, 3-WIRE RECEPTACLE AR
	41 840118 LOCK, 3-WIRE PLUG AR
	42 840273 BAR, SOLENOID BUS 2
	43 840491 BUSHING 4
	44 840496 PANEL, CONTROL 1
	45 840526 GAUGE, BATTERY CONDITION 1
	46
	47 840679 RECTIFIER BRIDGE 1
	48 841208 SOLENOID, 24 VOLT, MAIN CONTACT 1
	49 841248 SOLENOID, 24 VOLT 2
	50 886425 HORN (INCLUDES ITEM 51) 1
	51 829694 BRACKET, HORN 1
	52 880631 HOUR METER SET (ACCESSORY) 1
	53 886311 SWITCH, IGNITION 1
	54 888503 SERVICE SET CONTAINS TWO #4-40 X 3/4" L SCREWS 1
	55 890000 BUZZER 1
	56 524358 TERMINAL, MALE PIN (16-18 GAUGE) AR
	57 892676 LIGHT, RED (TAIL LIGHT) 1
	58 4110440 CONTROLLER, SPEED 1
	59 892942 HEADLIGHT SET (ACCESSORY) (INCLUDES ITEMS 60-62) 1
	60 840854 BRACKET, HEADLIGHT 1

	ELECTRICAL COMPONENTS
	61 892523 HEADLIGHT (INCLUDES ITEM 62) 1
	62 840860 BULB, HEADLIGHT 1
	63 893142 RESISTOR, 250 OHM 1
	64 886311 SWITCH, IGNITION, KEYED ALIKE 1
	65 840676 TERMINAL, MALE PIN (14-16 GAUGE) AR
	66 825886 TERMINAL, 1/4 FEMALE, 14-16AWG AR
	67 825748 TERMINAL, 1/4 FEMALE, 14-16AWG AR
	68 7035 GREASE, ELECTRICAL CONNECTOR 1
	1 120166 LOCK WASHER, 1/2" 1
	2 301988 NUT, 1/2-20 1
	3 305134 NUT, JAM 7/8-14 2
	4 520231 WASHER, THRUST 1 1/4" 1
	5 551041 KEY, WOODRUFF #6 1
	6 800144 SCREW, #10-16 X 5/8" LG 2
	7 800500 BOLT, CARRIAGE 3/8-16 X 1" LG 4
	8
	9 800610 SCREW, FLANGE 7/16-20 X 1 1/8" LG 2
	10 800612 NUT, LOCK 7/16-20 2
	11 806791 HORN BUTTON 1
	12 800698 NUT, FLANGELOCK 3/8-16 4
	13 807290 INSULATOR, HORN 1
	14 807472 GRIP, HANDLE 2
	15 831909 BOOT 1
	16 840318 CLAMP, HALF 2
	17 840318 BEARING, FLANGED 2
	18 840372 WASHER, RUBBER 1
	19 840411 NUT, SPINDLE 1
	20 840412 WASHER, 7/16" 2
	21 840479 RING, V 1
	22 840479 BRACKET, FORK RH 1
	23 840689 BRACKET, FORK LH 1
	24
	25 892701 FORK 1
	26 892744 MOUNT, SUSPENSION 2
	27 892764 HANDLE BAR 1
	28 892781 AXLE & HUB ASSEMBLY (INCLUDES ITEMS 29-39) 1
	29 130084 NUT, 5/8-18 2
	30 310854 NUT, JAM 1-14 1
	31 815814 NUT, BEARING ADJUSTING 1
	32 809156 WASHER, THRUST 9/16" 4
	33 840325 AXLE 1
	34 306494 LOCK WASHER, 5/8" 2
	35 892781 HUB ASSEMBLY (INCLUDES ITEMS 36-39) 1
	36 700290 SEAL, GREASE 2
	37 814473 BEARING 2
	38 814474 RACE, BEARING 2
	39 843616 BOLT, WHEEL 4

	FORK, HUB & HANDLEBARS
	1 600424 TIRE AND WHEEL, SOLID TIRE, SET OF 3 (INCLUDES ITEMS 2-4) 1
	2 602494 TIRE 1
	3 33678 RIM 1
	4 886735 VALVE STEM 1
	5 14723G01 LUG NUT 1/2-20 1
	6 74175G01 DUST COVER 1
	7 600450 TIRE & WHEEL ASSEMBLY (FOAM FILLED) (INCLUDES ITEMS 2-4) 1

	FRONT & REAR WHEELS - TIRES
	1 73445G01 MOTOR, SERIES (INCLUDES ITEMS 3-12) 1
	2
	3 73120-G01 ARMATURE 1
	4 73120-G03 BRUSH SPRING 4
	5 73120-G15 BRUSH PLATE AND BOX 1
	6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G09 COVER PLATE AND SCREW 1
	10 73120-G08 COMMUTATOR END HOUSING 1
	11 73120-G16 CAP 1
	12 73120-G31 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE) 1
	13 24261-G1 SPLINE BUMPER 1

	MOTOR
	1 120052 LOCK WASHER, #10" 5
	2 158135-01 SWITCH, SEAT 1
	3 306396 LOCK WASHER, 1/4" 3
	4 306423 SCREW, 5/16-18 X 1 3/4" LG 2
	5
	6 306527 SCREW, #10-24 X 3/4" LG 2
	7 306531 NUT, #10-24 3
	8 308089 WASHER, #10" 2
	9 38061A CAP, VINYL 2
	10 38541 TUBE, DOCUMENT 1
	11 600014 SCREW, 1/4-20 X 1 3/4" LG 4
	12 800271 SCREW, #10-24 X 1/2" LG 3
	13 800344 SCREW, #10-16 X 9/16" L TAPPING 2
	14 800697 NUT, FLANGELOCK 5/16-18 2
	15 823549 TIE, WIRE 15.5" (40MM) 2
	16 826747 PLUG, HOLE 2
	17 840499 BUSHING 2
	18 840508 MOUNT, CABLE TIE 2
	19 883938 SEAT 1
	20 884683 BACKREST 1
	21 892823 FRAME, BACKREST 1

	SEATING
	1 548911 NUT, FLANGELOCK, 5/16-18 4
	2 800557 BOLT, CARRIAGE, 5/16-18 X 3/4" LG 4
	3 840419 PEDAL, SPEED CONTROL 1
	4 897184 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 5-19) 1
	5 548478 WASHER, FLAT 3
	6 800225 SCREW, SET, #10-24 X 1/4" LG 1
	7 805421 SPRING, INDEX 1
	8 833104 RING, RETAINING 1
	9 840435 SPRING, TORSION 1
	10 840494 BEARING, FLANGED 2
	11 869184 BRACKET, POTENTIOMETER MOUNT 1
	12 840688 TAB 1
	13 897184 ARM, SPEED CONTROL 1
	14 897183 BRACKET, SPEED CONTROL MOUNT 1
	15 4119768 POTENTIOMETER, 30˚ 1
	16 800439 SCREW, #4-40 X 3/4" LG 2
	17 308089 WASHER, FLAT 2
	18 894439 SWITCH, NC 1
	19 800587 NUT, #4-40 2

	SPEED CONTROL PEDAL
	1 893079 ACCESSORY STEERING WHEEL (INCLUDES ITEMS 2-45) 1
	2 120177 LOCK WASHER, 3/8" 8
	3 302030 SCREW, 1/4-20 X 1 1/4" LG 3
	4 302288 SCREW, 1/4-20 X 1" LG 4
	5 302600 SCREW, 3/8-16 X 1 1/2" LG 3
	6 306367 KEY WOODRUFF .188 X .750" LG 2
	7 306375 NUT, 1/4-20 8
	8 306396 LOCK WASHER, 1/4" 11
	9 306487 SCREW, 1/4-20 X .62" LG 4
	10 306562 NUT, 3/8-16 3
	11 306832 SCREW 1/4-20 X 2" LG 4
	12 306834 SCREW 3/8-16 X 3/4" LG 2
	13 306835 SCREW 3/8-16 X 1 1/4" LG 2
	14 306981 WASHER, 3/8" 11
	15 308090 WASHER, 1/4" 2
	16 311496 WASHER, 5/8" 1
	17 517663 WASHER 1
	18 551094 SCREW, 3/6-16 X 1 3/4" LG 1
	19 800612 NUT, 7/16 CROWN LOCK 2
	20 808935 SPACER 2
	21 816446 WASHER 2
	22 816449 WASHER, LOCATING 2
	23 816652 NUT, STEERING WHEEL 1
	24 825672 NUT 1
	25 825919 PLUG, HOLE 1
	26 830168 GEAR, CLUSTER 1
	27 832555 HOUSING, UPPER 1
	28 892228 COVER, STEERING WHEEL CENTER 1
	29 840981 SHAFT, STEERING WHEEL 1
	30 840982 SUPPORT, STEERING 2
	31 844264 PLATE, WHEEL MOUNT 1
	32 844290 BUSHING 1
	33 844292 COVER, STEERING 1
	34 886883 HOUSING, LOWER 1
	35 886913 GEAR ASSY, DRIVEN (INCLUDES ITEM 36) 1
	36 310546 PIN, ROLL 1/2 X 1 1/2" LG 1
	37
	38
	39
	40 883317 BOLT, IDLER ADJUSTING 1
	41 891597 BUSHING ASSY, STEERING (INCLUDES ITEMS 42-43) 1
	42 548225 FITTING, LUBE 1
	43 827188 BEARING 1
	44 891680 JOINT ASSY, UNIVERSAL 1
	45 892228 WHEEL, STEERING 14" 1

	STEERING WHEEL ACCESSORY




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




